

Physical and Chemical Inspection Center in Non-metals Material of Ordnance Industries

Certificate of Test

Page 1 of 8

Cert. №: LF20212176

Sample Name	Stab Resistant Panel	Test Type	Consignation Test
Client	Suzhou High Armor Protection Technology Co., Ltd	Contact Person	Zac Xie
Address	No.1188,Second Ring West Rd.,Shengze Town, Wujiang District,Suzhou City, Jiangsu Province,China	Phone	+086 18013050128
Date Received	11/22/2021	Date Tested	11/24/2021
Sample Lot	M2021-112001	Sample Amount	3
Test Standard	NIJ 0115.00 Stab Resistance of Personal Body Armor Level I		
Categories	Stab Resistance		
Test Conclusion	<p>The Stab Resistant Panel provided by Suzhou High Armor Protection Technology Co., Ltd was tested according with NIJ 0115.00 Level I and client requirements. The 3 samples are preconditioned separately for normal temperature and humidity, 4h at 50°C and 4h at -20°C, each sample is subjected to 9 fair strikes and no penetration occurs. The results show that the stab resistance of the 3 samples satisfies the requirements of NIJ 0115.00 Level I .</p> <p>Laboratory configuration, sample description and test results are showed from Page 2 to 8.</p>		

Physical and Chemical Inspection Center
in Non-metals Material of Ordnance Industries



Prepared By: *Gao Luo*

Reviewed By: *Jiang Jiang*

Approved By: *Lou Ji*